Home Xli pinspotter section Xl pinspotter section 8270 pinspotter section 8230 pinspotter section Motors section Gearboxes section Ball returns section Bumpers section
 Part number: Spot -n- Respot Links
Spot -n- Respot Links Description:

Spot and Respot Link Assembly Parts for pinspotters with Aluminum tables.
NOTE: This site is no longer updated with new information. Please see the QAMF eShop for current information.


Components
070 006 478 070 006 478 Bracket, Table Drive
070 006 496 070 006 496 Hex Head Cap Screw, 3/8-16, Table Drive
070 006 457 070 006 457 Shaft, Pivot, Spot - Respot Links.
839 665 002BG 839 665 002BG Nut, Flex Lock, 3/8-16, Bag of 10
070 006 492 070 006 492 Link Arm, Respot
070 001 919BG 070 001 919BG Bearing, Flange, Bronze
710 501 009 710 501 009 Grease Fitting
070 001 605 070 001 605 Spot Link Assembly, Upper
070 002 691BG 070 002 691BG Bearing, Sleeve, Bag of 10
070 001 997 070 001 997 Latch Assembly, Spot Arm
900 110 141BG 900 110 141BG Bearing, Sleeve, Bag of 5
913 464 360BG 913 464 360BG Spring Pin, .375 x 2-1/4", Bag of 10
070 006 481 070 006 481 Link Arm, Spot
070 001 585 070 001 585 Pin, Spot Link
844 073 002BG 844 073 002BG Nut, Stover Lock, 1/2-13, Bag of 10
610 704 002 610 704 002 Cam Follower Assembly
710 501 012 710 501 012 Grease Fitting
844 070 002BG 844 070 002BG Nut, Stover Lock, 7/16-20, Bag of 10
070 001 751 070 001 751 Hanger, Spring
090 005 576 090 005 576 Spring Hanger Bracket
070 001 587 070 001 587 Pin, Spring Hanger
070 006 493 070 006 493 Ball Joint Assembly
610 704 127 610 704 127 Latch Overide Kit
090 005 025 090 005 025 Shaft Pivot, Spot -n- Respot Assembly
090 005 026 090 005 026 Spacer, Spot -n- Respot Assembly
809 857 125BG 809 857 125BG Hex Head Cap Screw, 5/16-18 x 3/4", Bag of 10
951 164 002BG 951 164 002BG Washer, Split Lock, 3/8", Bag of 10
070 001 707 070 001 707 Spring
Top | Back | Home